
BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-4-13

December, 2009

REF. PART
NO. NO. QTY. DESCRIPTION

1 50064902 1 Complete Collar Yoke
2 64694 2 Cross Bearing Kit
3 78571 1 Yoke for Outer Tube
4 78577 1 Roll Pin, Outer Tube
5 50064906 1 Outer Tube
6 50064907 1 Inner Tube
7 78578 1 Roll Pin, Inner Tube
8 78570 1 Yoke for Inner Tube
9 50064921 1 Shear Bolt Yoke Assy.
10 50064911 1 Outer Shield Bearing
11 71404 6 Self Tapping Screw
12 50064912 1 Inner Shield Bearing
13 50064890 2 Chain, Shield
14 78786 1 Danger Decal, Outer Tube
15 78608 1 Danger Decal, Outer Shield Tube
16 50064645 1 Ball Collar Repair Kit
17 63946 1 Grease Fitting
18 63945 1 Q.D. Pin Kit
19 44247 1 Capscrew M10 x 1.5 x 50 Gr.8.8
20 50064916 1 Shield Kit Complete
21 44154 1 Locknut, M10 x 1.5 

50063612 DRIVESHAFT ASSY.
Used On : SQ 160

(Replaces the 50034240 Driveshaft Assy.)
Mfd. by Bondioli & Pavesi
B & P Size 4 - ASAE Size 3

540 RPM

50063619 DRIVESHAFT ASSY.
Used On : SQ 172

(Replaces the 50042263 Driveshaft Assy.)
Mfd. by Bondioli & Pavesi
B & P Size 5 - ASAE Size 4

540 RPM
REF. PART
NO. NO. QTY. DESCRIPTION

1 50050660 1 Complete Collar Yoke
2 50064881 2 Cross Bearing Kit
3 66112 1 Yoke for Outer Tube
4 71397 1 Roll Pin, Outer Tube
5 50064944 1 Outer Tube
6 50064945 1 Inner Tube
7 66110 1 Roll Pin, Inner Tube
8 66109 1 Yoke for Inner Tube
9 50064946 1 Shear Bolt Yoke Assy.
10 50064888 1 Outer Shield Bearing
11 71404 6 Self Tapping Screw
12 50064889 1 Inner Shield Bearing
13 50064890 2 Chain, Shield
14 78786 1 Danger Decal, Outer Tube
15 78608 1 Danger Decal, Outer Shield Tube
16 50064891 1 Ball Collar Repair Kit
17 63946 1 Grease Fitting
18 63945 1 Q.D. Pin Kit
19 44192 1 Capscrew M8 x 1.25 x 50 Gr.8.8
20 50064949 1 Shield Kit Complete
21 44185 1 Locknut, M8 x 1.25 



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-4-14

December, 2009

REF. PART
NO. NO. QTY. DESCRIPTION

1 50050660 1 Complete Collar Yoke
2 50064881 2 Cross Bearing Kit
3 66112 1 Yoke for Outer Tube
4 71397 1 Roll Pin, Outer Tube
5 68998 1 Outer Tube
6 50064898 1 Inner Tube
7 66110 1 Roll Pin, Inner Tube
8 66109 1 Yoke for Inner Tube
9 N/A 1 Order Complete Driveline Assy.
10 50064888 1 Outer Shield Bearing
11 71404 6 Self Tapping Screw
12 50064889 1 Inner Shield Bearing
13 50064890 2 Chain, Shield
14 78786 1 Danger Decal, Outer Tube

REF. PART
NO. NO. QTY. DESCRIPTION

15 78608 1 Danger Decal, Outer Shield Tube
16 50064891 1 Ball Collar Repair Kit
17 50064192 1 Taper Pin Kit
18 44155 8 Capscrew M10 x 1.5 x 85 Gr. 8.8
19 50056451 8 Spring 7mm
20 N/A 1 Order Complete Driveline Assy.
21 64828 1 Bushing #4 Clutch
22 50042344 2 Lining, 77 x 141 x 3.2MM
23 N/A 1 Order Complete Driveline Assy.
24 50063437 1 Inner Plate
25 64649 1 Pressure Plate
26 50064901 1 Shield Assy. Complete
27 44154 8 Locknut, M10 x 1.5
28 50065271 1 Torque Limiter Repair Kit

50063608 DRIVESHAFT ASSY.
Used On : SQ 184

(Replaces the 50034236 Driveshaft Assy.)
Mfd. by Bondioli & Pavesi
B & P Size 5 - ASAE Size 4

540 RPM



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-4-15

REF. PART
NO. NO. QTY. DESCRIPTION

1 80314 1 Shielded Outer Half Assy.
2 80313 1 Shielded Inner Half Assy.
3 80316 2 Yoke
4 8151600 2 Hex Nut 1/2” – 13 UNC
5 15806 2 Lockwasher 1/2”
6 19044 2 Capscrew 1/2” – 13 UNC x 2-3/4”
7 80315 2 Cross Bearing kit
8 80312 1 Shield Kit w/ Bearings
9 80068 4 Shield Bearing
10 78608 1 Decal, Shield Missing 
11 78786 1 Decal

79008 OUTBOARD DRIVESHAFT ASSEMBLY
HAYES DANA SERIES 1240

Used on Model SQ84T

October, 2011





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-1

3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ142 SQUEALER

5

10

10

10 10

12

12

2

4

3

3

13
13

13

13

13

13

10

7

8
9

9
8

7

10
11

1
11

14

15

16
17

17 18

18

19

20

20

21

22,23,24

14

6

REF. PART
NO. NO. QTY. DESCRIPTION

1 50055056 1 RH Mast Half
2 50055055 1 LH Mast Half
3 50055235 2 Yoke, 42”
4 50050388 1 Pivot Arm Weldment
5 50055244 1 Tailwheel Frame Weldment
6 50055237 1 Adjuster Bar
7 63765 2 Lift Pin Cat. 1
8 15824 2 Lockwasher 7/8”
9 44061 2 Hex Nut 7/8” UNF
10 ——— 6 Capscrew 5/8” x 2” Gr. 5
11 50050555 2 Strut Weldment Bushing
12 ——— 2 Flatwasher 5/8”
13 15598 6 Locknut 5/8”
14 50050395 2 Yoke Bushing
15 50033665 1 Cat. 1 Quick Hitch Top Bushing
16 ——— 1 Capscrew 3/4” x 5-1/2” Gr. 5
17 50050392 2 Spacer Bushing
18 20638 3 Locknut 3/4”
19 ——— 2 Capscrew 3/4” x 2” Gr. 5
20 50050393 2 Wear Bushing
21 50035829 1 Owners Manual Tube
22 ——— 2 Capscrew 5/16” x 1” Gr. 5
23 ——— 2 Flatwasher 5/16”
24 15602 2 Locknut 5/16”

December, 2009



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-2

QUICK ATTACH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ148 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50055056 1 RH Mast Half
2 50055055 1 LH Mast Half
3 50055505 2 Yoke, 48”
4 50050388 1 Pivot Arm Weldment
5 50055244 1 Tailwheel Frame Weldment
6 50055237 1 Adjuster Bar
7 63765 2 Lift Pin Cat. 1
8 15824 2 Lockwasher 7/8”
9 44061 2 Hex Nut 7/8” UNF
10 ——— 6 Capscrew 5/8” x 2-1/4” Gr. 5
11 50050555 2 Strut Weldment Bushing
12 ——— 4 Flatwasher 5/8”
13 15598 6 Locknut 5/8”
14 50050395 2 Yoke Bushing
15 50033665 1 Cat. 1 Quick Hitch Top Bushing
16 ——— 1 Capscrew 3/4” x 5-1/2” Gr. 5
17 50050392 2 Spacer Bushing
18 20638 3 Locknut 3/4”
19 ——— 2 Capscrew 3/4” x 2” Gr. 5
20 50050393 2 Wear Bushing
21 50035829 1 Owners Manual Tube
22 ——— 2 Capscrew 5/16” x 1” Gr. 5
23 ——— 2 Flatwasher 5/16”
24 15602 2 Locknut 5/16”

5

10

10

10 10

1212
13

12

2

4

3

3

13
13

13

13

13

10

7

8
9

9
8

7

10 11

1 11

14

15

16
17

17 18

18

19

20

20

21 22,23,24

14

6

12

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-3

6

25

5

13

13

25

13

16
17

1718

19,20,18

22,23,24 21

10

10

11

13

2

4

3

14

14

13

1
25

7

8
9

9
8

7

25

12

12

12
11 12

15

QUICK ATTACH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ160 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50055421 1 RH Strut Weldment
2 50055422 1 LH Strut Weldment
3 50056611 2 Yoke, 5’
4 50050388 1 Pivot Arm Weldment
5 50055253 1 Tailwheel Frame Weldment
6 50055257 1 Adjustment Bar
7 63765 2 Lift Pin Cat. 1
8 15824 2 Lockwasher 7/8”
9 44061BH 2 Hex Nut 7/8” UNF
10 20947 2 Capscrew 5/8” x 2” Gr. 5
11 50050555 2 Strut Weldment Bushing
12 15925 4 Flatwasher 5/8”

REF. PART
NO. NO. QTY. DESCRIPTION

13 15598BH 6 Locknut 5/8”
14 50050395 2 Yoke Bushing
15 50033665 1 Cat. 1 Quick Hitch Top Bushing
16 19037 1 Capscrew 3/4” x 5-1/2” Gr. 5
17 50050392 2 Spacer Bushing
18 20638 3 Locknut 3/4”
19 20202 2 Capscrew 3/4” x 2” Gr. 5
20 50050393 2 Wear Bushing
21 50035829 1 Owners Manual Tube
22 1161610 2 Capscrew 5/16” x 1” Gr. 5
23 15918BH 2 Flatwasher 5/16”
24 15602BH 2 Locknut 5/16”
25 19053 4 Capscrew 5/8” x 2-1/4” Gr. 5

3

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-4

625

5
13

13

25

13
16171718

19,20,18

22,23,24 21

10

10

11

13

2

4

3

14

14

13

1

25
7

8
9

9
8

7

25

12

12

12
11 12

15

QUICK ATTACH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ172 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50055421 1 RH Strut Weldment
2 50055422 1 LH Strut Weldment
3 50055252 2 Yoke, 6’
4 50050388 1 Pivot Arm Weldment
5 50055253 1 Tailwheel Frame Weldment
6 50055257 1 Adjustment Bar
7 63765 2 Lift Pin Cat. 1
8 15824 2 Lockwasher 7/8”
9 44061BH 2 Hex Nut 7/8” UNF
10 20947 2 Capscrew 5/8” x 2” Gr. 5
11 50050555 2 Strut Weldment Bushing
12 15925 4 Flatwasher 5/8”
13 15598BH 6 Locknut 5/8”

REF. PART
NO. NO. QTY. DESCRIPTION

14 50050395 2 Yoke Bushing
15 50033665 1 Cat. 1 Quick Hitch Top Bushing
16 19037 1 Capscrew 3/4” x 5-1/2” Gr. 5
17 50050392 2 Spacer Bushing
18 20638 3 Locknut 3/4”
19 20202 2 Capscrew 3/4” x 2” Gr. 5
20 50050393 2 Wear Bushing
21 50035829 1 Owners Manual Tube
22 1161010 2 Capscrew 5/16” x 1” Gr. 5
23 15907BH 2 Flatwasher 5/16”
24 15602BH 2 Locknut 5/16”
25 19053 4 Capscrew 5/8” x 2-1/4” Gr. 5

3

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-5

6

25

5
13

131316

171718

19,20,18

22,23,24 21

25

10

11

13

2

4

3

14

14

13

1
25

7

8
9

9
8

7

25

12

12

12

11
12

15

QUICK ATTACH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ184 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50055071 1 RH Mast Weldment
2 50055069 1 LH Mast Weldment
3 50055068 2 Yoke, 7’
4 50050388 1 Pivot Arm Weldment
5 50068504 1 Tailwheel Frame Weldment
6 50055257 1 Adjustment Bar
7 197 2 Lift Pin Cat. 1
8 15824 2 Lockwasher 7/8”
9 44061BH 2 Hex Nut 7/8” UNF
10 20947 2 Capscrew 5/8” x 2” Gr. 5
11 50050555 2 Strut Weldment Bushing
12 15925 4 Flatwasher 5/8”
13 15598BH 6 Locknut 5/8”

REF. PART
NO. NO. QTY. DESCRIPTION

14 50050395 2 Yoke Bushing
15 50033665 1 Cat. 1 Quick Hitch Top Bushing
16 19037 1 Capscrew 3/4” x 5-1/2” Gr. 5
17 50050392 2 Spacer Bushing
18 20638 3 Locknut 3/4”
19 20202 2 Capscrew 3/4” x 2” Gr. 5
20 50050393 2 Wear Bushing
21 50035829 1 Owners Manual Tube
22 15086BH 2 Capscrew 5/16” x 1-1/4” Gr. 5
23 15907BH 2 Flatwasher 5/16”
24 15602BH 2 Locknut 5/16”
25 19053 4 Capscrew 5/8” x 2-1/4” Gr. 5

3

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-6

STANDARD HITCH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ148 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50068578 2 Yoke
2 50068579 2 Upper Strut, Cat 1
3 64114 1 Flex Link
4 64113 1 Pivot Tube
5 63765 2 Lift Pin, Cat 1
6 15824 2 Lockwasher 7/8” 
7 44061BH 2 Hex Nut 7/8” NF
8 19053 6 Capscrew 5/8” x 2-14” Gr.5
9 20923 1 Capscrew 5/9” x 6” Gr.5
10 15598BH 7 Locknut 5/8” 
11 50035829 1 Owners Manual Tube
12 50055244 1 Tailwheel Frame Weldment
13 50055237 1 Adjuster Bar
14 ----------- 2 Capscrew 5/16” x 1”
15 ----------- 2 Flatwasher 5/16”
16 ----------- 2 Locknut 5/16”

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-7

STANDARD HITCH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ160 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50068559 2 Yoke
2 50068579 2 Upper Strut, Cat 1
3 64114 1 Flex Link
4 64113 1 Pivot Tube
5 63765 2 Lift Pin, Cat 1
6 15824 2 Lockwasher 7/8” 
7 44061BH 2 Hex Nut 7/8” NF
8 19053 6 Capscrew 5/8” x 2-14” Gr.5
9 20923 1 Capscrew 5/8” x 6” Gr.5
10 15598BH 7 Locknut 5/8” 
11 50035829 1 Owners Manual Tube
12 50055244 1 Tailwheel Frame Weldment
13 50055237 1 Adjuster Bar
14 ----------- 2 Capscrew 5/16” x 1”
15 ----------- 2 Flatwasher 5/16”
16 ----------- 2 Locknut 5/16”
17 19486 1 Lockwasher 5/8”
18 20923 1 Hex Nut 5/8”
19 15925 4 Flatwasher 5/8”

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-8

STANDARD HITCH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ172 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50068560 2 Yoke
2 50068579 2 Upper Strut, Cat 1
3 64114 1 Flex Link
4 64113 1 Pivot Tube
5 63765 2 Lift Pin, Cat 1
6 15824 2 Lockwasher 7/8” 
7 44061BH 2 Hex Nut 7/8” NF
8 19053 6 Capscrew 5/8” x 2-14” Gr.5
9 20923 1 Capscrew 5/8” x 6” Gr.5
10 15598BH 7 Locknut 5/8” 
11 50035829 1 Owners Manual Tube
12 50055253 1 Tailwheel Frame Weldment
13 50055237 1 Adjuster Bar
14 ----------- 2 Capscrew 5/16” x 1”
15 ----------- 2 Flatwasher 5/16”
16 ----------- 2 Locknut 5/16”
17 19486 1 Lockwasher 5/8”
18 20923 1 Hex Nut 5/8”
19 20947 2 Capscrew 5/8” x 2” Gr.5

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-9

STANDARD HITCH 3 POINT LIFT AND TAILWHEEL FRAME
FOR

SQ184 SQUEALER

REF. PART
NO. NO. QTY. DESCRIPTION

1 50068491 2 Yoke
2 50017059 2 Upper Strut, Cat 1
3 64265 1 Flex Link
4 64113 1 Pivot Tube
5 197 2 Lift Pin, Cat II
6 15824 2 Lockwasher 7/8” 
7 44061BH 2 Hex Nut 7/8” NF
8 19053 4 Capscrew 5/8” x 2-14” Gr.5
9 20924 1 Capscrew 5/8” x 6-1/2” Gr.5
10 15598BH 6 Locknut 5/8” 
11 50035829 1 Owners Manual Tube
12 50068504 1 Tailwheel Frame Weldment
13 50055257 1 Adjuster Bar
14 ----------- 2 Capscrew 5/16” x 1”
15 ----------- 2 Flatwasher 5/16”
16 ----------- 2 Locknut 5/16”
17 19486 1 Lockwasher 5/8”
18 15925 4 Flatwasher 5/8”
19 20947 2 Capscrew 5/8” x 2” Gr.5

January, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-5-10

50030681 “A” FRAME ASSEMBLY
Used on Model SQ84T

12
10

9

6

5

7
15

8

4

2
14

11

13

13

1

3

83206 TAILWHEEL BEAM
Used On Model SQ84T

15-1/4”

OCTOBER, 2011

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 1 Hex Nut 5/8” - 11 UNC
2 10152800 2 Locknut 7/8” - 9 UNC
3 –––– 1 Lockwasher 5/8”
4 –––– 2 Capscrew 7/8” - 9 UNC x 2-1/2” Gr.5
5 20414 1 Flanged Locknut 5/8” - 11 UNC
6 –––– 1 Capscrew 5/8” - 11 UNC x 5-1/2” Gr.5
7 67 2 Nut 7/8” - 14 UNF
8 65 2 Lift Pin 
9 78461 1 Chain 
10 66377 1 Attaching Spacer
11 50028391 1 “A” Frame 
12 –––– 1 Capscrew 5/8” - 11 UNC x 4” Gr.5
13 –––– 2 Flatwasher 5/8” 
14 –––– 2 Hex Nut 7/8” - 9 UNC
15 –––– 2 Lockwasher 7/8”



1

5

6

8

8

4

3

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-6-1

(OBSOLETE)
66647 CASTER ASSEMBLY

(For replacement of complete Assembly order 95542)
WITH SOLID RUBBER TIRE

Used on Model SQ142

95542SP CASTER ASSEMBLY
WITH LAMINATED TIRE

Used on: SQ142, SQ148, SQ160, SQ172, SQ84T
(Replaced By 50067489 Assembly)

REF. PART
NO. NO. QTY. DESCRIPTION

1 20368 1 Locknut 3/4” - 10 UNC
2 20981 1 Roll Pin 1/2” x 1-3/4”
3 85445 1 Axle Bolt
4 64112 1 Caster Fork Weldment
5 66185 1 Wheel Assembly
6 66383 2 Bushing (Nylon)

REF. PART
NO. NO. QTY. DESCRIPTION

1 99929 1 Caster Fork Weldment
2 50058327 1 Wheel Assembly
3 20981 1 Roll Pin 1/2” x 1-3/4”
4 20638 1 Locknut 3/4”
5 20946 1 Capscrew 3/4” X 8”
6 12263 1 Spacer Tube
7 50058328 2 Bushing 1”
8 50028263 2 Washer

December, 2009

7

72



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-6-2

95545SP LAMINATED TIRE ASSEMBLY
Used on SQ148, SQ84T6

5

4

2

73
1

13

(OBSOLETE)
64400 LAMINATED TIRE ASSEMBLY 

(For replacement of complete 
Assembly order 95542)

Used on SQ142

2

4

3

10
11

9

8

7
10

11
6 1

5

REF. PART
NO. NO. QTY. DESCRIPTION

1 20638 1 Locknut 3/4” - 10 UNC
2 20981 1 Roll Pin
3 85445 1 Caster Capscrew 3/4” x 7”
4 64112 1 Caster Fork Weldment
5 50044330 1 Tire & Wheel Assembly
6 –––– 6 Hex Nut M5
7 –––– 6 Lockwasher M5
8 –––– 6 Capscrew M5 x 12 Gr.8.8
9 50144 1 Grease Fitting
10 50044331 2 Bushing
11 50044332 2 Bushing

REF. PART
NO. NO. QTY. DESCRIPTION

1 15507 4 Hex Nut 1/2” NF
2 20638 1 Locknut 3/4”
3 –––– 4 Lockwasher 1/2”
4 20638 1 Capscrew 3/4” x 8”
5 99929 1 Fork Weldment
6 20981 1 Roll Pin 1/2” x 1-3/4”
7 500 1 Tire Assembly
8 63813 1 Hub Assembly
9 449 1 Grease Fitting
10 20987 4 Wheel Bolt
11 60990 1 Hub Weldment
12 63811 2 Bushing
13 50028263 2 Washer

8

9
12

12

11

10

October, 2011



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-6-3

99930SP CASTER ASSEMBLY
WITH LAMINATED TIRE
Used on  SQ160 & SQ172

8
7

11

12

10

13

12

6

9

4
5

3

3

4

REF. PART
NO. NO. QTY. DESCRIPTION

1 99929 1 Caster Fork
2 20981 1 Roll Pin
3 12250 2 Roller Bearing
4 12261 2 Wear Washer
5 12263 1 Spacer Tube
6 20638 1 Locknut 3/4”
7 –––– 4 Lockwasher 1/2”
8 –––– 4 Capscrew 1/2” x 1” Gr.5
9 20946 1 Bolt 3/4” x 8” Gr.5
10 500 1 Tire Assembly
11 12268 1 Hub Assembly
12 449 1 Grease Fitting
13 88920 1 Bearing Repair Kit

REF. PART
NO. NO. QTY. DESCRIPTION

1 64910 1 Caster Fork
2 19427 1 Roll Pin
3 12250 2 Roller Bearing
4 12261 2 Wear Washer
5 12263 1 Spacer Tube
6 20638 1 Locknut 3/4”
7 –––– 4 Lockwasher 1/2”
8 –––– 4 Capscrew 1/2” x 1” Gr.5
9 20946 1 Bolt 3/4” x 8” Gr.5
10 500 1 Tire Assembly
11 12268 1 Hub Assembly
12 449 1 Grease Fitting
13 88920 1 Bearing Repair Kit
14 11778 1 Flatwasher

64421 CASTER ASSEMBLY
WITH LAMINATED TIRE

For Models SQ184

December, 2009

8
7

11

1

14

2

10

13

12

6

9

4
5

3

3

4



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-6-4

December, 2009

1

2

3

6

4

5

7

10

10

9

8

8

REF. PART
NO. NO. QTY. DESCRIPTION

1 50067492 1 Caster Fork Weldment
2 500 1 Solid Tire Assembly
3 50067490 1 Hub Casting
4 44269 4 Flatwashers M12
5 44204 4 Capscrew M12 x 1.75 x 25 Gr.8.8
6 50067488 1 Axle Bolt
7 50067496 1 Slotted Nut M24 x 2
8 50067491 2 Bushing
9 50067495 1 Roll Pin M10 x 50
10 20167 1 Cotter Pin 3/16” x 2”
11 50012411 1 Grease Fitting

50067489SP CASTER ASSEMBLY
WITH LAMINATED TIRE

Used onSQ142, SQ148, SQ160, SQ172



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

82-6-5

January, 2011

REF. PART
NO. NO. QTY. DESCRIPTION

1 50067492 1 Caster Fork Weldment
2 500BH 1 Solid Tire Assembly
3 50068522 1 Hub Casting
4 44269 4 Flatwashers M12
5 44204BH 4 Capscrew M12 x 1.75 x 25 Gr.8.8
6 50067488 1 Axle Bolt
7 50067496 1 Slotted Nut M24 x 2
8 50068521 2 Bearing Assy
9 50068525 2 Seal
10 50068523 2 Bushing
11 50068520 2 Protective Cap
12 50068524 2 Washer
13 50067495 1 Roll Pin M10 x 50
14 20167 1 Cotter Pin 3/16” x 2”
15 449BH 1 Grease Fitting

50068496 CASTER ASSEMBLY
WITH LAMINATED TIRE AND TAPERED BEARINGS

Used on SQ160, SQ172, SQ184







2501 GRIFFIN AVE. • SELMA, AL 36703
(334) 872 6261 • (334) 874 2700
PARTS ORDERING 1 800 304 2836

FAX 1 800 572 1784
WWW.BUSHHOG.COM


